
Kaymar

90 Beresford Road, Lilydale, Vic, 3140, Australia
www.kaymar.com.au   sales@kaymar.com.au  P: +61 3 9739 4110  F: +61 3 9739 4111

IMPORTANT - BEFORE COMMENCING INSTALLATION
Please verify the part number corresponds with the list above. 

Read through these instructions and check items in the supplied fitting kit matches the attached list.
Every effort is made to ensure instructions are as accurate as possible at the time of publishing however work should not be commenced 

until the document has been thoroughly read, measurements checked and all components in the package verified as complete.
Kaymar has used reasonable care in preparing the information included in these documents, but makes no representations or warranties 

as to the completeness or accuracy of the information. Information is supplied upon the condition that the persons receiving the 
information will make their own determination as to its suitability for their purposes prior to use. Kaymar assumes no liability whatsoever for 
any damages incurred by you resulting from errors in or omissions from the information included herein. Kaymar reserves the right to make 

changes without further notice to any products to improve reliability, function or design.

Fitting  Instructions

Page 1										          Date published  February 14, 2018

Suitable for	
Toyota 76 Series LC
Year		

Type		 Wagon

Part		  Rear Bar 
		

Applicable to Part Numbers
K1235, KIT76, KIT76-R-JCD, KIT76-W, KIT76-W-R-JCD

Date published  February 14, 2018

Suitable for Toyota 70 Series (76) Four Door Wagon GXL VDJ76R
	 Note: The rubber moulding trim strips must be glued to the top of the side wing panels of the Kaymar 	
	 bar edges. 5 minute Araldite (use a very thin line of it) can be used.

1. 	 Remove original bumper, mud flaps and all associated brackets. Remove rubber stripping and plugs. 	
	 Leave lower mudflap bracket in place.

	 Note: On 76 Facelift Models

	 Remove two rear most bolts from under the chassis cross member and replace with M12 x 35 x 1.25 bolts 	
	 and large flat washers supplied. This must be done on all vehicles where a rear tank is fitted. This allows 	
	 clearance for the bar. 



Kaymar
Fitting  Instructions

Page 2								        Date published  February 14, 2018

2. 	 Use 8 round rubber plugs from fitting kit to fill the square holes in the body.

							       Photo 1

3. 	 Drill 2 x M7 holes through the seam and bolt the bracket to the body using M6 pan head screws and M6 	
	 flange nuts.

4. 	 Position the mudflap back to its original place and use original screws into original positions and M6 pan 	
	 screw and flange nut onto the Kaymar holding bracket. 
	 Fit all screws before tightening.

							       Photo 2

5. 	 Position the gold mudflap holding brackets marked L & R to their respective side and mark the two 	
	 holes to be drilled M7 through the body seam. See Photo 1.

6. 	 Plug in wiring loom supplied to the matching plug in the vehicle wiring. It is closest to the left chassis rail 	
	 behind the rear crossmember. If a left hand carrier or jerry can holder is to be fitted, add an extra wire	
	 from the tail light wire for the number plate light. See Photo 2. 

	 LED					     Vehicle			   Function

	 RED					     RED				    STOP

	 BROWN				    BROWN			   TAIL

	 BLACK					     BLACK				    REVERSE

	 WHITE					     WHITE				    EARTH

	 GREEN		 (see note below)

	 YELLOW 	 (see note below)

	 NOTE: Resistors and power for indicators will need to be picked up from OE wiring from vehicle. Load 	
	 resistors must be wired in one end to OE indicator power and the other end to earth (WHITE wire)



Kaymar
Fitting  Instructions

Page 3								        Date published  February 14, 2018

			   Photo 3						      Photo 4

7.	  Fit one each side, nut plate with wire into the bottom of the chassis, the bent wire end sits against the 	
	 outside chassis cross member. See Photo 3.

8. 	 Fit the Gold U shaped brackets over the top of the chassis and pull back until they fit hard against the 	
	 spring hanger mount. Use M10 x 90 bolts, flat and spring washers. Fit spacer tubes in between the inside 	
	 faces of the bracket. See Photo 4.

9. 	 Fit lights into the bar.

10.	 Lift bar onto the chassis. Be very careful not to touch the side wings against the vehicle.

11. 	 Fit three each side M10 x 1.25 fine thread bolts, flat and spring washers into original holes in the side of 	
	 the chassis. Fit four M12 x 1.25 fine thread bolts into the four holes in the centre of the bar. Align side 	
	 wings with body and tighten M10 bolts first.			 

12. 	 Drill M12 hole through the bottom of the chassis and fit M12 bolt, flat and spring washer into the 		
	 threaded nut plate which you installed at step 7. Some vehicles may require the 3mm slot spacer in 	
	 between the bottom of the chassis and the main arm of the bar mount. Tighten bolts. See Photo 5.

13. 	 Run a thin line of silicon across the top of the bar approx 40mm in from the curved edge. 			
	 Sit the plastic strip onto the bar and fit the chequer plate using M6 cap screws and flange nuts.

14. 	 Check all wiring is functioning correctly. 
15. 	 Fit the curved side wing braces to the front faces of the U channel 	bracket and the bar side wing. Use 	
	 M10 x 30 bolts, flat and spring washers. Tighten all bolts. See Photo 6.

				    Photo 5				    Photo 6



Kaymar
Fitting  Instructions

Page 4								        Date published  February 14, 2018

QUANTITY	 DESCRIPTION

8	 RUBBER GROMMET 8MM

2	 WIRE LOAD RESISTORS 

10	 WIRE CONNECTOR FEMALE

10	 WIRE CONNECTOR MALE

2	 TAPPED PLATE ON WIRE M12X1.75 300MM

2	 BOLT M12 X 35 X 1.75

4	 BOLT M12 X 35 X 1.25 FINE THREAD

4	 BOLT M10 X 90 X 1.5

6	 BOLT M10 X 30 X 1.25 FINE THREAD

8	 BOLT M10 X 30 X 1.5

10	 ROOF BOLT PAN HEAD M6 X 20 (GU) (PLATES BLACK)

6	 WASHER FLAT M12 X 30 HD

14	 WASHER FLAT M10 X 30 HD

16	 WASHER FLAT M10 X 20

6	 WASHER SPRING M12

18	 WASHER SPRING M10

12	 NUT M10 X 1.5

2	 SCREWS M6 X 16 BUTTON HEAD STAINLESS

12	 NUT FLANGE M6

2	 WIRE TRAILER 7 CORE 150 MM LENGTH 

4	 10MM TUBE SPACER 55 MM LONG

2	 PACKER SINGLE SLOT 3MM 50X50 “N”

BK1235	 76 SERIES GXL BOLT KIT

tapped_plate_on_wire_M12x1.75_300mm

packer_single_slot_3mm_50x50_N

10mm_tube_spacer_55mm_long



BK1235	 76 SERIES GXL BOLT KIT

tapped_plate_on_wire_M12x1.75_300mm

packer_single_slot_3mm_50x50_N

10mm_tube_spacer_55mm_long


